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CERTIFICATE N0 : PE201408-0129-001947(5011824) CERTIFICATES L/C No. {P/ONo) : 1103123928
ol B SeAH S woa b
_ - eAH Steel Corp. :
| COMMODITY . H.F.W SIEEL PIPE i G e 7C|- p _ CUSTOMER . ACEROMEX SA DE CV MEXICO
A& A (F)Ml o Ml B F & A :
SPECIFICATION :  API 5L B(IPSL1) / ASTM AG3 B(2012) HEAD OFFICE; SEAH TOWER, 45 YANGHWA-RO, MAPO-GU. SEOUL, KOFEA __SHIPPER : _DUFERCO SA
POHANG PLANT : 135, GOEDONG-RO, NAM-GU, POHANG
AT N0, | Spe z g 2 % 3 QUANTITY ) 5L
NO.| (BATCH NO.) ORDER SIZE 2 F 3 % o TH(FU/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
8 Leanmtiiio) BB 18 " X 0.562 " X 40.000 FT 7 280.000 FT 13.305
ISR ——
1o (SHE'lféi?ﬁlzm BEBE 18" X 0.562 " X 40.000 FT 12 480,000 FT 22.810 0 R I G I N .’3‘ i ‘
11 | (simrsaooio)| BBE 18 " X 0.562 " X 40.000 FT 50 2,000.000 FT 95.040 e
12 | (st BeE 16" X 0.375 ° X 40.000 FT 43 1,720.000 FT 55.126
: THPACT
worostatic I v [volFls|clru|lB|D|c|F[F|RF| ZINC COATING COMPOSITION TENSILE TEST i
e s litfilal o Ea|E|RIR|L]LEL TEST CHAEL el (Gage Length * 50mm) T il
A HEHHEEHER - o]
HEAT NO 3 - R c | R : al D ; iler 1T Teol o] ensie | view | E.L [EE-[sHEAR TEST | MENT
tlan]T|«|RIpE|I|{TIH][LI]G|RT WEIGHT OF L c|si| Mn | P |S |CulNi|CrlMo| V |NBITi CEQ il - | BAES
xo. | (satai No.) g ;.:i: £ 3 uT|N ) 3 S £ | ZINC CoAT % 5| s 1 | STRENTH | STREETH RGY | AREA
g EU”;{ ?LE i "icTsiak| L 2 3 |2f2]z2|z[3]3}3 % N
1 N[N 0 4] } 4 :
T |2 G N Jcauss|e3 G «4|+5 |6 7 agleg] PO Psi lu10 [lould % “11
& 30 MAX | 26 120 | 30| 30 |«0l40{ 40| 15|80
SPEC MIN 60200 | 35500
g | NI11472 1340 |G|G| G |6 G W |6|1] 76 |14]5
(SHO7241110) p|s|m| 76 |1a|6|1|2]|2]|mRl1]12]2 1| ess00 | 56710 | 37 G
plel] 7 |2|s|a]1|2|m|3]|)2 w| 72660
10 | X11468 10 |G6|G| G |G G Hls|1|7 |35
(5HO7241120) pla|m|7e |14]6]|1]1]2|mR|3|12|2 1| 70820 | s7200 | 37 G
ple|1|77 {1s)s]i]r]2|m|efifz2 w| 74830
11| N11466 1390 |G|G| G |6 G AHlel1]|7s|13]5
(SHO7242010) p|e|m|7e|12|a]1]|2|2]m|2|1zje 1| 71060 | 56420 | 37 G
p |7 |m| 77 |13|5|1]2]2|m|s|1fe w| 73830
12 | 5039652 80 |G[6] G |G G w ||| 8 |z]s
(5106103060) p lie| 1] 82 |1z|s|2]|1]1fmjz2|1]1 T| 71210 | 46700 | 35 6
p 1] sefnfsfrfr|t|mje]|1|1 W| 75850
& % «1-BRE:Black Beveled End(30 ") +G:GO0D  #Tr:Trace « THIS CERTIFICATE 1S
*«] ~ =11: {1 &
il +2 U:Weld Seam Ultrasonic Test r " N 99
0 | Refer To | B | .5-ti:Heat(Lacle) Analysis, P:Product Analysis +7-2:X100, 3:X1000, 4:X10000 ISSUED ACCORDING TO BN 10204 3.
E Others 'é «0-T:Base Metal Transverse, W:Weld Part Transverse x10-E.L:Elongation ¥11-S.N:Seam Normalizing (150 10474 3.1.5)
. . 2 T+ AY d AL &&= 4
Surveyor : {WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BERN NADE AND TESTED IN ACCORDANCE WITH Manager of Q.M Dept.
AROVE ‘SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.)
L& A 2wAle] W FARES| AEA A Ex A gAT €4 % 4 god, . /(- 3 ; 5
%A}%‘%E fél.'el."ﬁ*! e glzi(LarJ 212)E #eldd %‘%”j T ﬂeﬁﬁi.
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e MILL S QUALITY DATE OF ISSUE 2014.08.20
k2 PEELE
_ r;ﬂm%]zicgﬁ NO.: PEZ01408-0129-001947(5011824) - CERTIFICATES L/C No. (P/0 No.) & 1103123928
: SeAH SeAH Steel Corp. [ "
COMMODITY H.F W STEEL PIPE Cl ER ACEROMEX SA DE CV.MEXICO
s oF | =t _ SA DE CV MEXIC
A E it A (F)Al oF M F & 7
SPECIFICATION APL 5L B(PSL1) / ASTM A53 B(2012) HEAD OFFICE; SEAH TOWER, 45 YANGHWA-RO, MAPQ-GU, SEOUL, KOREA SHIPPER DUFERCO SA
PONANG PLANT © 136, GOEDONG-RO, NAM-GU, POHANG
HEAT NO. | e 2 8 4 # % QUANTITY l -
NO. | (BATCH ND.) ORDER SIZE e 3 4 o %%(WT) REMARK
*1 PCS TOTAL. LENGTH REIGHT
13 [(ohiTs | eee 18" X 0.375 * X 40.000 FT 51 2,040,000 FT 65.382
14 |sioiSo0eo BeE 16" X0.375° X 40.000 FT 17 680.000 FT 19.319 i L
15 |(siomraino)| BB 16 " X 0.375 ° X 40.000 FT 3 120.000 FT| 3.409 O R I G I N A
16 |(sivmanioso)| BBE 16 ° X 0.375 * X 40.000 FT 24 960.000 FT 27.274
; 3 : ) THPACT
worostatic | v [volFls]clrulB|plc|p|F|RF} ZINC COATING CONPO! ¢ TENSILE TEST g
ST i) L]R|OJEA|EIR|R]LILIEL TEST M BTl (Gage Length : 50wm) R HaRD- | HEAT
FHHHRHEHHER el
HEAT N0 ssec] R[5 |VE | & 7 n i il i o| TensiLe | viELD | E.L |ENE- [SHEAH TEST [ MENT
TIAKIT}K pE|T|T|IH]T]GIRT WE[GHT OF % ) lc lsi| Mn | P | S [CulNi|Cr|Mof V [NB{Ti CEQ i b 5
NO. | (BATCH %0.) Bl [Cs|e| [EluTx N 8|S e |zncconr| B1%]| & 1| STRENGTH | STRENGTH RGY [AREA
. 1K 2|AI|G G EN -ING | B 2] :
psi | UjUfeo]l v|Ls I - G 2 3 |zfz[2]|2(3]3]3 % o
L x|y ol N 7 ,
2 G N |causs| =3 G w4 1e5 |6 «7 «gleol P PS1 .10 Poulg % =11
e 30 wax | 26 120 [ 30 | 30 {40[40] 40| 15{80
SPEC MIN 60200 | 35500
13 | 5037203 g0 |G|G| G |G G H 1614108103
(S106103080) p 15|t ofazfs |1fzfzfmj1f1]2 T| 74250 | 53800 | 31 G
p l6|1afr0a |3 fr]r|zfm|3]1]2 W| 77450
14 | W50 wo |elef 6 |6 G nole|1]7efie]s
(5107292060) p gl1] 74 nnis||1]2|R]4]11f1 T 70190 63380 33 G
p 7|37 |12fs|2]r]2|m]a|if: w| 72800
15 | Sq3w420 wo [6f6]| G |6 G H fw6|1af106]|10f2
(S108141060) plis|uafor|nnfzfz]r|zfm|a]2]e 1| 78430 | s7430 | 30 G
p {is|iafwor || 2|2 1|z(m]2|2]2 ¥| 77300
16 | Ni6747 w0 |G|a| 6 |G G Hle|1|73|uld
(5108141080) pls|a| 74 |afal2|r]efmiz]iz|e 1| 73240 | 61930 | 33 G
pl5|1]74 |af3]2]2]2|m[2]13|2 w| 73980
v ¢ wnic O +1-BBE:Black Beveled End(30 ") «G:GOOD  *#Tr:Trace e
- - 1 .
“| | =2-U:Feld Seam Ultrasonic Test " !
0 | Refer To | B | +e-H'Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000, 4:X10000 ) ISSUED ACCORDING T0 EN 10204 3.1
g Uthers % +0-T:Base Metal Transverse, W:Weld Part Transverse +10-E.L.:Elongation *11-S.N:Seam Hormahzmg (150 10474 3.1.8)
TE AEe v gad 3 *l'@l T A dgsaes 2Ruqg.
Surveyor : (VE Hrj!fzﬁav TERTIFY THAT THE MATERIAL HEREIN HAS BEEN %0k AnD TESTED 1N ACCORDANCE KITH Manager of Q.M Dept.
ABOVE SPECIFICATION AND THE N TTR18 O ALL TEST ARE ACCEPTABLE.)
%A FAEES] APEA A % ﬂ"“ v--'f‘ﬂ7} @+ en, M. .
£ ALV AMST IR RS E e ads 349 ELA J




